D@ @

@EEFTEL 1120303 05 06

O SIOEELT

i3 0 ¢ ey €

EEE id 49 €0 &b as5ey d6

FRAME

ASSEMALY (1)

'—|'
et
i)

<[

BEIATE0 41 G2

25 e |

[ 0lx[ t]slalslolmr

NOILATOS SLHYd dOLS-ANO

_44-




FRAME ASSEMBLY
0o Doooo Prat No 00000 Prat Name OO0 Chinese Name ’j.
Quantity
1 306400-005 REAR REFLECTOR oooo 2
2 713002-006 SUPPORT REAR CARRIER oooog 1
3 332200-002 SUPPORT,REAR LAMP Jooo 2
4 906105-018 SCREW M6*35 L00IM6*35 4
5 713400-009 REAR RAIDER 000 2
6 902011-001 BOLT oooogoog 2
7 540300-139 REAR SHOCK ABSORBER oooo 1
8 906104-039 HEXANGULAR BOLT M10*35 L0000 0M10*35 1
9 906110-002 BOLT AND SCREW ASSY M6*16 Ooo0odooome*16e 2
10 805004-008 SUPPORT LICENSE PLATE oooog 1
11 805004-001 SUPPORT LICENSE PLATE oooog 1
12 303500-001 BATTERY LIMIT PALTE GLUE nooooog 2
13 303200-001 BATTERY SUPPORT oooog 1
14 906104-007 HEXANGULAR BOLT M6*20 L0 0000IM6*20 2
15 723200-001 COVER REAR BOX 0do 1
16 906104-007 HEXANGULAR BOLT M6*20 L0 0000IM6*20 2
17 906104-007 HEXANGULAR BOLT M6*20 L0 0000IM6*20 2
18 536003-005 LEFT FOOTREST SUPPORT oooog 1
19 906104-016 HEXANGULAR BOLT M8*20 L0 0000IM8*20 1
20 906162-001 LOCK NUTTHEXANGULAR FLANGE D0 0d0000M8 1
21 906104-016 HEXANGULAR BOLT M8*20 L0 0000IM8*20 1
22 536200-005 LEFT PEDAL 000 1
23 906104-016 HEXANGULAR BOLT M8*20 L0 0000IM8*20 1
24 511400-003 SOFT HANGING 000 1
25 906104-040 HEXANGULAR BOLT M10*40 L0000 omM10%40 2
26 906104-016 HEXANGULAR BOLT M8*20 L0 0000IM8*20 4
27 906104-040 HEXANGULAR BOLT M10*40 L0000 0mM10%40 2
28 906162-002 LOCK NUTITHEXANGULAR FLANGE Looogoooom10 2
29 507100-016 LEFT SWING ARM 0ooo 1
30 501300-025 FRONT SHOCK ABSORBER oooo 2
31 906153-001 SPRING WASHER,SHAFT 0ooooo32 2
32 GB8894.1 CONE SLOT OF OPEN NON-STANDARD NUT| DOo0o0do0rImM3s*1.5 2
33 512100-199 BUMPER Jooo 1
34 906181-002 CLIP,NUT M6 M6 2
35 711000-004 FRONT CARRIER 0do 1
36 906104-007 HEXANGULAR BOLT M6*20 L0 0000IM6*20 4
37 906162-002 LOCK NUTTHEXANGULAR FLANGE M10 Loooogoooom10 4
38 906104-040 HEXANGULAR BOLT M10*40 L0000 0om10%40 4
39 906104-039 HEXANGULAR BOLT M10*35 00000 0M10*35 1
40 906162-002 LOCK NUTTHEXANGULAR FLANGE M10 Loooogoooom10 1
41 430001-001 REAR BRAKE RESET oooogg 1
42 430002-001 REAR BRAKE SWITCH SPRING oooogg 1
43 430400-004 REAR BRAKE PEDAL oooog 1
44 536004-005 SUPPORT,RIGHT PEDAL oooog 1
45 536300-005 RIGHT PEDAL 0ooo 1
46 511400-004 SOFT HANGING 0oo 1
47 507200-016 RIGHT SWING ARM 0ooo 1
48 511000-404 FRAME ASSY oooogo 1
49 904216-007 RUBBER STOPPER oo 2
50 906104-007 HEXANGULAR BOLT M6*20 L0 0000IM6*20 2
51 906104-016 HEXANGULAR BOLT M8*20 L0 0000IM8*20 4

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




b Usnuoatts

NOILATOS SLHYd dOLS-ANO

(& 3 oy (&) B 47 i @ @ 0 dqp d243 43 18154748

] 0 29 43 43 4% €5 49 i’ &) &8 2pap @ 4ax 43 4ai ah & a8 49 40 i3 13 dap s T -1

ENGINE & WIRING ASSEMBLY (2)



ENGINE WIRING ASSEMBLY

oo Ooooo Prat No 00000 Prat Name D00 Chinese Name Oll;rJ\fih/
1 906104-006 bolt M6*16 L0000 00M6*16 2
2 302000-004 REGULATOR ooooo 1
3 307000-227 MAIN CABLE COMP oog 1
4 152400-003 VICE WATER TANK aoo 1
5 171000-047 AIR FILTER ooo 1
6 906110-003 BOLT AND SCREW ASSY M6*20 00 00ooomer20 2
7 161000-041 CARBURETOR ASSY oooog 1
8 110000-277 MOTOR ASSY 0oooog 1
9 180001-002 DAMPING SLEEVE,ROCK,MUFFLER oooogo 2
10 906162-002 LOCK NUTJHEXANGULAR FLANGE M10 L0 M10 3
11 902001-051 HEXANGULAR AXLE M10*1.25*215 000M10*1.25*215 1
12 902001-015 HEXANGULAR AXLE M10*1.25*130 O000M10*1.25*130 2
13 906162-002 nut M10 noooooorn M10 2
14 181000-178 MUFFLER ASSY ooo 1
15 162005-001 SECOND-TIME CONNECTING GASKET oooog 1
16 906104-008 bolt M6*25 L0 00I00IMe*25 2
17 906162-006 LOCK NUTIUHEXANGULAR FLANGE M6 mininininininining /3] 2
18 162004-014 LEADING PIPE,INLET oooogo 1
19 252500-003 REVERSE LEVEL oooo 1
20 212002-002 BUSH,SPLINE oooo 1
21 212000-003 CONNECTING ASSY,SHIFTING oooogo 1
22 906104-017 bolt M8*25 L0 0000M8*25 2
23 305000-012 CDI ooo 1
24 906104-006 bolt M6*16 L0000 0IM6*16 2
25 301000-001 START RELAY ooooo 1
26 304000-009 IGNITION COIL oooo 1
27 306810-005 EMERGENGCY LIGHT oooooo 1
28 303100-001 BATTERY ASSY oog 1
29 162001-032 HIGH TEMPERATURE TUBE oog 1
30 162002-056 WATER TUBE oog 1
31 162009-003 MINUS PIPE oog 1
32 163000-003 COMBINED TYPE VALVE ooo 1
33 906104-016 HEXANGULAR BOLTM6*20 L0 0000M6*20 2
34 152000-009 WATER COOLING ASSY ooooo 1
35 906110-003 BOLT AND SCREW ASSY M6*20 00000 oome 20 4
36 906104-016 HEXANGULAR BOLTM6*20 L0 0000M6*20 2
37 904101-004 BAND [L=170 10
38 160100-001 FUEL FILTER ooooo 1
39 162002-015 WATER TUBE oog 1
40 906201-005 STEEL WIRE NIP L0015 5
41 174000-002 oooog 2
42 162002-015 WATER TUBE oog 1
43 802000-003 FUEL SWITCH oooo 1
44 906104-016 HEXANGULAR BOLTM6*20 D00 0000M6*20 1
45 906201-004 STEEL WIRE NIP [mIRinlY4 6
46 162002-057 WATER TUBE oog 1
47 185000-014 CATALYSE TRANSLATE ASSY 0ooog 1
48 312100-002 SINGLE HORN oo 1
49 906110-002 BOLT AND SCREW ASSY M6*16 0000000 Me*16 1
50 503304-001 SUPPORT WASHER EXHUAST PIPE oooooo 1
51 162100-001 small air filter oooo 1
52 301200-001 TRIP RELAY ooooo 1

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




mm..."n‘_m”.m %}hﬁw

ONE-STOP PARTS SOLUTION
— SEROE0EI0

20 2

g

i4

i

5

(i

" Y
@

@ ®

@

(1)

-
-
-
-

e e e

0000

i3y a

Y

ol

1

ASSEMBLY (3)

PARTS

COVERING




COVERING PARTS ASSEMBLY

UOOO0L PART CATEL

oo Dooog Prat No 0000 Prat Name I Chinese Name JJ.
Quantity
1 332000-015 REAR LAMP ASSY 0oooo 1
2 332000-002 REAR LAMP ASSY 0oooo 1
3 906176-008 SCREW M3*10 OO0 0M3*10 6
4 713100-012 REAR CARRIER oog 1
5 805803-002 REAR PLATE,LEFT-REAR 0ooooooo 1
6 333600-006 REAR-LEFT STEERING ooooo 1
7 805801-001 PROTECT PLATE,LEFT- 00ooooo 1
8 904229-001 PAD 00006 20
9 805100-635 REAR FENDER oooo 1
10 531100-016 LEFT FOOTREST PEDAL oooo 1
11 905516-001 PLASTIC EXPANSION oooog 50
12 800100-002 LEFT DECO COVER,FUEL 0oooao 1
13 801200-008 REAR COVER,FUEL TANK 0ooooo 1
14 905516-002 PLASTIC EXPANSION oooog 50
15 804703-001 FRONT LEFT-UP COVER 0oooooo 1
16 804710-001 FRONT LEFT COVER 00ooooo 1
17 906152-004 WASHER 6 106 20
18 804100-434 FRONT FENDER oooo 1
19 800100-001 LEFT DECO COVER,FUEL oooo 1
20 333400-006 FRONT-LEFT STEERING ooooo 1
21 807600-001 LEFT-FRONT LOOSE-LEAF aooooo 1
22 807700-001 RIGHT-FRONT LOOSE-LEAF oooog 1
23 332000-015 REAR LAMP ASSY oooo 1
24 186000-027 HEAT-INSULATION CUSHION ogoooo 1
25 805802-002 REAR PLATE,RIGHT-REAR oooooodo 1
26 906152-004 WASHER 6 minjnls} 2
27 805804-001 RIGHT-REAR FENDER 0oooooo 1
28 333700-006 REAR-RIGHT STEERING ooooo 1
29 725002-004 TOOL BOX COVER oooo 1
30 723003-001 PIN,REAR BOX oo 2
31 906171-003 PIN CUTTER 2*30 [1102*30 2
32 725001-002 TOOL BOX BODY oooo 1
33 532100-007 RIGHT FOOTREST PEDAL oooo 1
34 800200-003 RIGHT DECO COVER,FUEL 0oooao 1
35 903200-002 TOOLS minjuin; 1
36 804802-002 FRONT-RIGHT FENDER 0oooooo 1
37 804810-001 RIGHT PLATE,FRONT 00ooooo 1
38 333500-006 FRONT-RIGHT STEERING oooog 1
39 511220-005 PROTECT PEDAL,FRONT BUMPER 0oooao 1
40 906104-008 HEXANGULAR BOLT M6*25 D000 0M6*25 2
41 906181-002 CLIP,NUT M6 Lo M6e 2
42 902007-004 BUSH minjuin; 2
43 906104-008 HEXANGULAR BOLT M6*25 D000 0IM6*25 2
44 902007-004 BUSH minjuin; 2
45 701000-974 SEAT CUSHION 00 1
46 906104-006 HEXANGULAR BOLT D000000M6*16 2
47 801000-033 FUEL TANK ASSY minjuini 1
48 303400-001 RUBBER BATTERY oooog 4
49 906175-005 SCREW M3*10 D000000M6*16 20

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO

REAR WHEEL ASSEMBLY (4)
REAR WHEEL ASSEMBLY
[0 PART CATEL
ao Doood Prat No 00000 Prat Name [0 Chinese Name Quir?tity
1 904206-002 DUSTPROOF RUBBER BOOT minjuini 2
2 408000-032 REAR TYRE 0oo 2
3 906213-001 NUT,TYRE 0oooo 8
4 523002-002 RUBBER BOOT REAR ARM ooooo 2
5 243052-001 SCREW CAP M22 O00ImM22 1
6 243051-001 SCREW M22 O00nmM22 1
7 243000-302 REAR AXLE ASSY minjuin; 1
8 243053-001 BOLT M22 LO000M22 1
9 405000-001 REAR TYRE HUB 0oo 2
10 906104-035 HEXANGULAR BOLT M10*20 CO00000M10*20 4
11 442001-005 REAR BRAKE DISC 0oooo 1
12 400300-001 AIR CHAIN MOUTH 0oo 2




FRONT

WHEEL ASSEMBLY (5)

FRONT FORK ASSEMBLY

UOOO0L PART CATEL

T

oo Doooo Prat No 0000 Prat Name OO0 Chinese Name Aiontitg
1 404000-031 FRONT TYRE ooo 2
2 401000-023 FRONT TYRE HUB ooo 2
3 441001-007 FRONT BRAKE DISC ooog 2
4 441600-001 FRONT DISC BRAKE ASSY ooooo 2
5 443000-040 DISK BRAKE ASSY oooo 1
6 430500-011 ROD ASSY oooo 20100
7 505000-007 STEERING PARTS ooooo 1
8 904206-002 DUSTPROOF RUBBER BOOT ooog 2
9 906213-001 NUT,TYRE M10 Oooo M10 8
10 906152-008 WASHER 14 0014 2
11 906108-003 CONE SLOT OF OPEN NUT 100000M14*1.5 2
12 906171-008 PIN CUTTER [[1013*35 8
13 400300-001 AIR CHAIN MOUTH oog 2

c
o
@
=
o
—
O
o
o
3

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




M @& &

EIR

@7 4

[
e
n_a |

@ & apd2ds 0@

40 @ al

FRONT

o s I §

FORK

Al a3

ASSEMBLY (6)

a4 @

b Usnuoatts

NOILATOS SLHYd dOLS-ANO




FRONT FORK ASSEMBLY

UOOO0L PART CATEL

oo Dooog Prat No 0000 Prat Name I Chinese Name Qu;#tity
1 810200-031 COVER,UP LAMP ooo 1
2 906176-008 SCREW M3*10 OO0 0M3*10 2
3 906110-002 BOLT AND SCREW ASSY M6*16 00000000 Me*16 1
4 811900-002 DOWN COVER,LAMP oog 1
5 600001-102 HANDLEBAR ooo 1
6 371100-031 LEFT HANDLEBAR SWITCH 0ooooo 1
7 804910-002 SUPPORT HEAD FRAME 1
8 906176-008 SCREW M3*10 OO000M3*10 2
9 904303-001 HANDLE BAR CLUE oog 2
10 503306-002 WIRE CLIP OF STEERING STEM oooog 1
11 503002-001 STEERING STEM CLIP WASHER oooog 1
12 906101-004 HEXANGULAR BOLTI/HALF WORM[M8*65 OO00000000IM8*65 2
13 503309-001 GASKET,HANDLE BAR CLIP oooooodo 2
14 503302-001 BUSH,STEERING ROD CLIP oooooog 2
15 360100-015 IGNITION SWITCH LOCK aooooo 1
16 306703-001 TIE-IN CHARGING ooooo 1
17 371104-001 EMERGENCY SWITCH oooo 1
18 360200-002 STEERING LOCK oog 1
19 906174-015 SCREW M6*12 DOo0I0rImMe* 12 2
20 906104-042 HEXANGULAR BOLT M10*1,25*50 D000000M10%1,25%50 1
21 906162-002 LOCK NUTTTHEXANGULAR FLANGE M10 Oo000oo0ooM10 1
22 902014-001 BUSH V Vo 1
23 503300-104 STEERING STEM oo 1
24 906171-003 PIN CUTTER 2*30 [11012*30 1
25 331000-022 HEAD LIGHT ASSY ooooo 1
26 331800-001 LIGHT ADJUSTING ooooo 1
27 351000-029 INSTRUMENT ASSY 0o 1
28 503001-005 CLIP,HANDLE BAR 0oooog 1
29 600201-007 THROTTLE ASSY oog 1
30 503200-005 HELEE,HANDLE UNDER 0oooo 1
31 906104-025 HEXANGULAR BOLT M8*65 D000 0M8*65 4
32 503301-003 STEERING ROD CLIP ooooo 2
33 607000-038 CABLE, THROTTLE oog 1
34 430600-011 REAR BRAKE CABLE ooooo 1
35 901100-049 LEFT-REARVIEW MIRROR oooo 1
36 901200-050 RIGHT REARVIEW MIRROR oooo 1
37 372200-006 RIGHT HANDL LEVER ooooo 1
38 360201-001 RUBBER BOOT,STEERING LOCK aooooo 1
39 252500-002 REVERSE LEVEL 0ooooo 1
40 360500-005 SEAT LOCK 0ooooo 1
41 250200-014 REVERSE CABLE ogog 1

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




ONE-STOP PARTS SOLUTION
- SRAE0OGE0ERD




REAR BRIDGE ASSY.
L0000 PART CATEL
oo Doooo Prat No O0oor Prat Name I Chinese Name JJ.
Quantity
1 906171-005 COTTER PIN 3.2x30 [11]11GB/T91-2000 3.2x30 2
2 243010-053 LEFT CONNECTING PLATE,REAR WHEEL ooooo 1
3 151400-010 OIL SEAL Fb25*55*10 (1] Fb25*55*10 1
4 243025-006 RETAINER RING aoooo 1
5 243011-016 BEARING 6006-2RS 30x55%13 111 6006-2RS 30x55%13 1
6 243021-012 RIGHT SLEEVE COMP 000oooo 1
7 906104-038 BOLT M12x1.25x30 (11 M12x1.25%30 2
8 243071-005 PAPER GASKET 000oooooooo 2
9 243061-002 HOOK PLATE ogo 1
10 906161-003 NUT M12x1.25 [ M12x1.25 2
11 151400-011 OIL SEAL FB30x55x8 (1] FB30x55%8 1
12 243021-011 LEFT SLEEVE COMP 000oooo 1
13 243017-013 SUPPORTING SEAT 00000000o0ooo 1
14 243010-053 LEFT CONNECTING PLATE,REAR WHEEL ooooo 1
15 906104-017 BOLT M8x25 (111 M8x25 12
16 906150-010 FLAT WASHER 12 0012 1
17 243028-020 SLOTTED NUT M12x1.25 000000 M12x1.25 1
18 906171-005 COTTER PIN 3.2x30 (1001 3.2x30 1
19 243020-008 REAR SWING ARM 0ooooo 1
20 906104-036 BOLT M12x1.25x25 (11 M12x1.25%25 8
21 906161-003 NUT M12x1.25 [ M12x1.25 8
22 243067-002 TRANSMISSION AXLE 0oooo 1
23 243052-001 ADJUSTING NUT M22 000000 M22 1
24 243051-001 ADJUSTING BOLT M22*1.5*10 000000 M22*1.5*10 1
25 243031-008 O-RING 17*1.8 0000 0o 17*%1.8 1
26 902005-048 BUSHING 0o 2
27 151400-012 OIL SEAL FB25x40xE (10011 FB25%40%5 1
28 902012-051 BEARING 30203 17x40x13.25 (111 30203 17x40%13.25 2
29 243012-037 REAR AXLE oog 1
30 243053-001 FASTENING BOLT M22*1.5*56 OO000n M22*1.5*56 1
31 151400-013 OIL SEAL FB35x52x¢ [0 FB35x52x8 1
32 243011-032 BEARING 6007-2RS 35x62x14 (111 6007-2RS 35%x62x14 1
33 243025-007 RETAINER RING 62 000 62 1
34 151400-014 OIL SEAL FB42x52x¢ [0 FB42x52%8 1
35 243060-002 SPEED-VARIATOT 0oooo 1
36 243028-005 SLOTTED NUT 000000 2

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOIZATOS SLHYd J0LS-INO




mm”-"“”_m %}hgm

ONE-STOP PARTS SOLUTION
- SBE0OGE0ER0

@

335338 c
- 111111 s

o0 aTTTTT




REAR TRANSMISSION BOX ASSY.

LLoC00 PART CATEL

oo Doooo Prat No 0000 Prat Name O Chinese Name JJ.
Quantity

1 906103-053 discharge oil bolt M10x12 0000 M10x12 2
2 906152-005 WASHER@10 00910 2
3 243050-002 Left gear down crankcase goooo 1
4 243011-006 Bearing 40x68x15 11116008 40%68x15 1
5 243015-008 Driven gear, rear bridge oooooo 1
6 243014-009 Driving gear, rear bridge oooooo 1
7 243018-070 Transmission seat 0oooooog 1
8 151400-015 Oil seal FB20x35x7 OOOOIFB20%35%7 2
9 243011-006 Bearing 40x68x15 DO 6008 40%68%15 1
10 243063-002 Right gear down crankcase 0oooo 1
11 906130-003 Spring washer 18 ooooo8 5
12 906103-025 Bolt M8x35 L1 M8x35 5
13 906103-005 Bolt M8x20 [11IM8x20 6
14 523003-001 Thrust washer ¢8 000098 6
15 243025-008 Retainer ring 120 0ooogooo20 1
16 902012-070 Bearing 20x47x14 010 6204-RS 20x47x14 1
17 902012-071 Bearing 20x47x15.25 [111 30304 20x47%15.25 1
18 906172-022 bolt M8x55 DOOO0on M8x55 4
19 906130-003 Spring washer 18 oooo o8 4
20 243018-071 Axle seat ooooo 1
21 243071-006 Paper gasket 0ooog 1

woJ '0jJowagndeas MWW

(JEIRAF4CIPALILS

NOILATOS SI1¥¥d dOLS-ANO




